PE AN G VS S b R e SR
Taiwan Testing and Certification Center

LR 3%/ Application No.: 22-06-WAH-230

B3R 4/ Test Report

ETC

FEBARA R F

AT REMEE10151553 21534

T AR 4,55/ Application No. 22-06-WAH-230

4% 8 #3/ Date of Receipt 2022/6/22

#)3% B #1/ Date of Performance 2022/6/23

# 4 8 #/ Date of Issue 2022/6/29

A3t4% 4/ Applicant FRBAMRA MR8

#,  ht/ Address Pk =k @ 4 #3101 451 5532 19834
1 4 A/ Contact BER

jih 44 & 3%/ Tel (02)8671-6467

¥4 % 4%/ Sample Description & & &k 3 B (R 48 )
¥t & 3/ Sample Information % 4k 3%/ Sample Lot Number: —
# % % % B #7/ Manufacture Date: —
# 44 % B #a/ Expiry Date: —
# b Jk &/ Sample State: Ak ] ho BB R T
#.5 & ¥/ Sample Weight: 77.0g

4 3% g %/ Manufacturer: —
M & # Fx i/ Vender: —_
#4b/ Others: —
i 3x/ Note :
LR ARMMNEIN BT A RRECOHE L HIER 48— {hds %2 ARMUA T - / Any sample and sample information listed in this
test report are provided and identified by clients, except the labeled "—", (which is) meant the client offered no information about it.

2.4 402 1% 4Hm 245 & 6§ ¢ / Unless otherwise stated the results shown in this test report refer only to the samples(s) tested.

IR Y R E o AL N BRI IAMEST F XI844 Ep 42 M « / This report cannot be reproduced without prior written permission of the laboratory.

4. &3 % | &2 - / This report becomes void if all pages not included.

5ASIR B A ARk + 45 3%0R B AR AT AR R IR0 0 R 2 sk & ik 47 # %k - / The inspection items accrediated by MOHW are marked with "x",
and inspected by the accrediated method.

6. 3KIH A A A3 Aok o 445300 B 464 H I8 R 4 303 BRI 2 8k H ik uiT 4% o / The inspection items accrediated by TAF are marked with
"#", and inspected by the accrediated method.

TAMEM R EREEAEETH > FAHADE/E S5 @ AVMR2M «/ This report is for reference only and cannot be for any commercial purposes or
litigation.
BRANHE LA EANU (XM, &7 ARSI T MR | &7 - / The inspection items are expressed as quantitative limits for
quantitative analysis and as detectlon limits for qualitative analysis.

Q. AE AR & AR TR/ AR » 4 T kil S T, &A= o/ This testing result will be "N.D." or Negative for Limit of Detection, respectively.

REREEBEBEIHTRE == m"%é

Food Safety and Cosmeceutical Analysis Laboratory % Hai E
AoE) E_ﬁm‘?ﬁ% L

#.4 % % A/ Approved by: fIb e i
Bl (2)& %ﬁuu
AR Rk

BRI EE R R EZ R FARBRBER » FHE B S A EMAET -
This report is the test results issued by the inspection institution are requested by the consignor
and it is no relationship with the legitimacy of the product.
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B EA S T AR R BRE
Taiwan Testing and Certification Center

TR 4 %%/ Application No.: 22-06-WAH-230

AR & R/ Test Results

XA B 3R ik AREE | ZE/MARER| B

Test ltem(s) Method Test Results| LOQ/LOD Unit
E‘P(AS) ‘fhiﬁ#d%p103‘q:‘85 25g %Fﬁ’ﬁ\:‘?: % **ﬁ {ﬂ (ND) 2.0 mg/kg(ppm)
4%(Cd) 10319011693k A 415 E- T &4 K% | At (N.D) 2.0 mg/kg(ppm)
#(Hg) 7 i 4 3] (MOHWHO0014.03) , » s &6 | ki th (N.D.) 2.0 mg/kg(ppm)
4 (Pb) e TR HARICP-MS) 47 - 4 (N.D) 2.0 mg/kg(ppm)
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